
Distribution A: "Approved for public release; 
distribution is unlimited."

ONR Future Naval Capability:
Advanced Shipboard Desalination

Office of Naval Research

Future Naval Capabilities Program:

Advanced Shipboard Desalination

BAA 11-010 “ Demonstration System Development 
for Advanced Shipboard Desalination FNC”

Paul Armistead

Office of Naval Research

Industry Day
March 31, 2011, Long Beach, CA



Distribution A: "Approved for public release; 
distribution is unlimited."

ONR Future Naval Capability:
Advanced Shipboard Desalination

Agenda

3:00 - 3:15 Opening Remarks Paul Armistead
Office of Naval Research

3:15 - 3:30 Current Navy Desalination Capability: Ian Peek
Description, Strengths and Weaknesses Navy NSWCCD
[...]
Very dense and heavy

RO Desalination Systems – Limitations and Issues

Distribution A: "Approved for public release; 
distribution is unlimited."



ALGAE CAUSING JUMP IN OCEAN “DEAD ZONES”
Scientists have found 200 "dead zones" in the world's oceans, a 34 percent jump from two years 
ago, a U.N. report yesterday showed.
Pollution-fed algae, which deprives other living marine life of oxygen, are the cause of most of the 
dead zones, areas often tens of thousands of square miles in size. Scientists chiefly blame fertilizer 
and other farm runoff, sewage, and the burning of fossil fuels.
Those contain an excess of nutrients, particularly phosphorous and nitrogen, that cause explosive 
blooms of tiny plants known as phytoplankton. When they die, they sink to the bottom, where they 
are eaten by bacteria that use up the oxygen in the water.

RO Desalination Systems – Limitations and Issues

Article in Washington Post  20 Oct 2006

Distribution A: "Approved for public release; 
distribution is unlimited."



Turbid 
Water 

Operations

High DP
Warning

RO Desalination Systems – Limitations and Issues

Distribution A: "Approved for public release; 
distribution is unlimited."



Pl
an

t o
pe

ra
tin

g 
ho

ur
s 

Filter replacement cycles 

Hours Between Cartridge Filter Replacements

*

Deployment 
ended

*

RO Desalination Systems – Limitations and Issues

Turbid Water Operations

Distribution A: "Approved for public release; 
distribution is unlimited."



Replaced RO 
Elements

High DP
Warning

Shipboard RO Desalination Systems – Limitations and Issues

Turbid 
Water 

Operations



RO elements autopsy revealed accelerated fouling by primarily decaying 
organics and silt with particle size ranging between 0.1 and 1 µm

Date

N
or

m
al

iz
ed

 P
er

m
ea

te
 F

lo
w

RO Unit Endurance Testing at Coastal Seawater Test Site

Replaced 
RO 

Elements

Prematurely 
Ended 

Endurance 
Testing

First set of RO elements
(1283 operating hours)

Second set of RO elements
(642 operating hours)

(132)

(106)

(79)

(53)

(26)

RO Desalination Systems – Limitations and Issues



Potable water flush used during 
RO shutdown procedures.  ACF 
required for dechlorination 
protection.  Extra monitoring and 
maintenance required.

Chlorination of seawater piping
Biofouling and microbiological induced corrosion (MIC) protection 
(i.e., chlorination) of seawater systems - includes piping systems used as 
feed to RO plants
RO membranes degrade in chlorinated environment:
► Isolate RO system during chlorination periods

⇒ may be up to 4 hours per day
► Have dedicated, non-chlorinated feed seawater piping

⇒ additional sea chests, pumps, piping, fittings, bulkhead 
penetrations

RO Desalination Systems – Limitations and Issues

Distribution A: "Approved for public release; 
distribution is unlimited."



Size and Weight Issues
Desire to increase potable water production capacity                                 
(to as high as 50 gal/person/day)
► Current designs are 30 gal/person/day or less
► Improved “quality of life” for sailors (no “water hours”)

However, traditional technologies used in current RO units do not adapt 
to larger capacity RO system designs with comparable space and weight 
characteristics of distillation units:

Comparison of equivalent 100,000 gal/day plants

Distillation Unit Reverse Osmosis Unit*

Volume (ft.3) 1900 2625 or greater

Weight (lbs.) 62,500 100,000 or greater

* Extrapolated from existing RO units

RO Desalination Systems – Limitations and Issues

Distribution A: "Approved for public release; 
distribution is unlimited."



Summary

Reverse osmosis technology developed in 1980’s to address operation, 
maintenance, and cost issues associated with distillation plants and to 
meet all-electric ship requirements.  Designed for open ocean operational 
scenarios.
Traditional NSRO technologies have limitations and issues for future 
shipboard RO systems, including:
► CNO SEA POWER 21 and U.S. Maritime Forces A COOPERATIVE 

STRATEGY FOR 21ST CENTURY SEAPOWER initiatives project more 
naval operations in littoral and coastal seawaters.  Known limitations 
and problems associated with current RO pretreatment in these 
waters.

► Operational concerns with chlorinated seawater
► Space and weight limitations for desired increased water production 

capacities
Advancements to RO technologies essential to being able to meet future 
Navy strategic goals

Distribution A: "Approved for public release; 
distribution is unlimited."



Mark Miller
US Army TARDEC

(805) 982-1315    mark.c.miller@navy.mil
U.S. Office of Naval Research Industry Day

March 31, 2011 Hyatt Regency, Long Beach, CA

Improving Expeditionary Desalination 
Capability: 1st & 2nd Generation RO 

Systems, EUWP Demonstrators

UNCLASSIFIED: DIST A. Approved for public release.



Military Water Treatment System Development

• 1st Generation Mobile Systems
• 600 ROWPU – fielded 1981
• 3k ROWPU – fielded 1989

• 2nd Generation Mobile Systems
• 1500 GPH Tactical Water Purification System (TWPS)

fielded 2004
• Light Weight Water Purifier (LWP) 

fielded 2005

• EUWP
• EUWP1 – 100,000 GPD Mobile Demonstrator – 2003 
• EUWP2 – 300,000 GPD Shipboard Demonstrator – 2005 

UNCLASSIFIED: DIST A. Approved for public release.



1st Generation Mobile Systems

UNCLASSIFIED: DIST A. Approved for public release.



Background

• Drinking Water Related Health Problems in WWI lead to development of the 
Mobile Water Purification Unit

• The Mobile Water Purification Unit found to be only partially effective during 
WWII

• After WWII, multiple units developed for various types of source water
– Seawater Distillation Unit
– NBC Treatment Unit
– Fresh Water Purifier (ERDLATOR)

• Use of multiple units led to logistics and training problems

• US Government funded research in Reverse Osmosis led to fielding of 
Reverse Osmosis Water Purification Units (ROWPUs) in the 1980’s



600 ROWPU

• Production
– 600 gph (seawater) 
– 900 gph (fresh water)

• Multi-media filtration
– Anthracite, sand, garnet
– 6-7 gpm/sq. ft

• 5um cartridge filtration
– 1 gpm / 10-inch equivalent
– String wound, polypropylene

• Reverse osmosis
– 8 ea – 6040 polyamide RO elements
– Avg salt rejection = 99.4% 
– Series array
– 50% rec. freshwater
– 33% rec. seawater

• GAC, IX and chlorination post treatment for 
NBC removal

UNCLASSIFIED: DIST A. Approved for public release.

1st Generation ROWPU Systems (Army)



1st Generation ROWPU Systems (Army)
3k ROWPU

• Production
– 2,000 gph (seawater)
– 3,000 gph (freshwater)

• Dual-media filtration
– Filter AG, garnet
– 12-13 gpm/sq. ft

• 3um cartridge filtration
– 2 gpm / 10-inch equivalent
– String wound, polypropylene

• Reverse osmosis
– 12 ea – 8040 polyamide RO elements
– Avg salt rejection = 99.4% 
– 2x1x1 array
– 50% recovery on freshwater
– 33% recovery on seawater

• GAC, IX and chlorination post treatment for 
NBC removal

UNCLASSIFIED: DIST A. Approved for public release.



ROWPU Shortfalls
• Insufficient water production
• Outdated pretreatment technology (media filtration and cartridge filtration) 

– High cartridge filter and RO element replacement costs when operating 
on turbid source waters (greater than 20 NTU) 

– Increased time required for additional preventive maintenance checks 
and services (PMCS), filter backwash and filter replacement when 
operating on turbid waters 

– Operation on a very turbid water source (150 NTU) would be 
impractical due to the PMCS and logistical burden.

• Not capable of providing acceptable quantities of potable water from 
seawater with extremely high total dissolved solids (TDS) levels (< 35,000 
ppm), such as those encountered during Operation Desert Shield and 
Desert Storm. 

• Not capable of providing acceptable quantities of potable water from low 
temperature (e.g. 32 degrees Fahrenheit) water sources

UNCLASSIFIED: DIST A. Approved for public release.



2nd Generation Mobile Systems

UNCLASSIFIED: DIST A. Approved for public release.



Pretreatment System Upgrade

MULTI-
MEDIA 
FILTER

RAW 
WATER 

SOURCE

C
A
R
T
R
I
D
G
E

F
I
L
T
E
R

Microfiltration
or

Ultrafiltration

RAW 
WATER 

SOURCE

Sample 
Point # 1

RAW

Sample 
Point # 2

PRETREATED

Sample 
Point # 3

RO TREATED

G
A
C

I
X

G
A
C

I
X

Sample 
Point # 4

POSTREATED

UNCLASSIFIED: DIST A. Approved for public release.



Integrated Membrane Systems

UNCLASSIFIED: DIST A. Approved for public release.



• Production
– 1500 gph (fresh water)
– 1200 gph (seawater) - (28k gpd)

• Strainer - 60 micron
• Microfiltration

– MEMCOR system – 0.2 micron 
polypropylene hollow fibers

– 12 MF modules/outside-in filtration
– Backflushes every 15 mins for approx 

1 min
– Coagulant injection 

• Reverse Osmosis
– 10 ea – 8040 polyamide RO elements
– Avg salt rejection – 99.7% 
– 50% recovery on freshwater 
– 36% recovery on seawater
– Energy recovery - turbo

• GAC, IX and chlorination post treatment for 
NBC removal

UNCLASSIFIED: DIST A. Approved for public release.

Tactical Water Purification System (TWPS)



• Production
– Freshwater – 125 GPH  (3000 gpd)
– Brackish/seawater – 75 GPH 

(1800 gpd)

• Ultrafiltration
– Koch system – 0.05 micron 

polysulfone hollow fibers
– 3 UF modules/inside-out filtration
– Backflushes every 15 mins for 

approx 1 min
– Coagulant injection 

• Reverse Osmosis
– 7 ea – 2540 polyamide RO 

elements
– Avg salt rejection – 99.4% 
– 50% recovery on freshwater
– 30% recovery on seawater

• GAC, IX and chlorination post treatment 
for NBC removal

Lightweight Water Purifier (LWP)

UNCLASSIFIED: DIST A. Approved for public release.



Lessons Learned

• Able to operate on high TDS and 
low temp feeds

• Operate on feed waters with higher 
suspended solids

• Can run unattended for extended 
periods regardless of feed water

• Increased capacity over 
conventional system of similar 
size/weight

• Excellent feed water quality to RO 
resulting in extended element life

Integrated Membrane System Implementation

• High lifecycle cost
• MF replacement significantly more 

frequent then initially planned
• Single source of supply for 

pretreatment system components 
resulting in higher replacement 
costs

• Increased system complexity 
leading to maintainability issues

• Intermediate surge tank requires 
complex control

• Advantages of energy recovery 
must outweigh disadvantages



Expeditionary Unit Water Purifier (EUWP) Program

UNCLASSIFIED: DIST A. Approved for public release.



EUWP Technical Approach

Development of demonstration plants using commercially available 
components that would highlight and exhibit current state of the art 
desalination technologies
► Generation 1 (2003) – improvements to Army/Marine Corps mobile 

water purification systems. Special emphasis on system portability and 
reducing energy consumption.

► Generation 2 (2005) – improvements to seawater desalination 
systems, with emphasis on limitations and issues related to Navy 
shipboard desalination.  Greater water production capacity than 
Generation 1 for municipal water purification considerations

Expeditionary Unit Water Purifier (EUWP) Program

UNCLASSIFIED: DIST A. Approved for public release.



Objective
Develop a high-capacity, energy efficient, mobile water purification technology 
demonstrator capable of purifying a wide range of water sources with potential 
application towards,  homeland defense, peacekeeping, humanitarian aid, and disaster 
relief.
Maximum water production within C-130 transportability constraints (two 8x8x20-ft 
skids, ISO compatible)

Note:  Values presented 
based on seawater feed

600 
ROWPU

3000 
ROWPU A-TWPS

EUWP
GEN 1

• Production Rate (gph)
• Avg RO Flux (gfd)
• MF/UF Flux (gfd)
• RO Recovery (%)
• Weight (gpd/lb.)
• Cube (gpd/cu.ft.)
• C-130 Lift (gpd)

600
12
na
31

1.40
31.3

43,200

2,018
13.7
na
33

1.88
28.8

48,500

1,200
7.6
25
37

1.26
22.5

28,800

4,170
11
40
50

2.62
38.9

100,000

Gen 1 Expeditionary Unit Water Purifier (EUWP1)



Gen 1 Expeditionary Unit Water Purifier (EUWP1)

Equipment Design Guidelines

Air transportable by C-130
Produce 100,000 gpd product water meeting Tri-service standards (USA 
TBMED-577) on 45,000ppm, 77°F seawater feed
Treat feed water to 60,000ppm TDS
Feed water temperature range from 32°F to 95°F
Feed water turbidity to 150 NTU
Chemical agent removal 
40,000 gallons of product water storage
EMI/EMC
Blowing rain/sand/dust

UNCLASSIFIED: DIST A. Approved for public release.



• Production
– Brackish/seawater – 120,000 gpd

(single pass)

• Pretreatment
– Backwashable strainer
– UF System – 100,000 dalton cut-off 

polysulfone hollow fibers, inside-out 
filtration

– 16 UF modules, 10”diam x 48” long, 
544 ft2 membrane area

– Backflush @ 20 min intervals; 
duration approx 3 min

– Coagulant injection 

• Energy Recovery
– Pressure Exchanger
– Cascade Design (2:1 array)
– Reduced size of HP pump

UNCLASSIFIED: DIST A. Approved for public release.

• Reverse osmosis
– Internally staged array

• 2 high rejection membranes
• 2 low energy membranes
• 4 extra low energy membranes

• Double Pass RO

Gen 1 Expeditionary Unit Water Purifier (EUWP1)



Pretreatment SkidDesalination Skid

CIP Tank
Double‐
pass RO 
System

Diesel Engine 
Driven HP Pump 

w/ Energy 
Recovery

60 kW 
Generator

RO Feed 
Tank

UF 
Modules

UNCLASSIFIED: DIST A. Approved for public release.

Gen 1 Expeditionary Unit Water Purifier (EUWP1)



Testing & Demonstration

Testing at SDTF, Port Hueneme, CA and 
BGNDRF, Alamogordo, NM
Emergency Response:

• USCG, Port Clarence, AK
• Hurricane Katrina, Biloxi & 

Pascagoula, MS
• Makah Nation, Neah Bay, WA

EPA Environmental Technology Verification:
• Microbial Removal, Gallup, NM
• Surface Freshwater, Lake St. Clair, MI
• Surface Seawater, Port Hueneme, CA

Gen 1 Expeditionary Unit Water Purifier (EUWP1)



Summary

• EUWP1 successfully demonstrated 
objective of exercise to develop high 
capacity, air-transportable water 
purification system.
• UF system required significant water 
storage off skid to account for backwash 
process
• Coagulant addition significantly 
extended operating time between CIP
• Energy recovery reduced power 
approx 30% and allowed reduction in 
high-pressure pump size
• Significant increases in water 
production per unit weight or volume are 
attainable.

however…
• UF and energy recovery results in 
relatively complex system that can be 
difficult to troubleshoot without proper 
training.
• Operator knowledge can significantly 
impact maintenance requirements
• System covers large area when 
operating

Gen 1 Expeditionary Unit Water Purifier (EUWP1)



Goals
Allow operation in near shore areas and longer deployments in locations of 
higher potential particulate fouling (e.g., Persian Gulf)
Decrease energy requirements
Improve reliability and maintenance requirements
Increase desalination equipment availability
Simplify operating procedures
Increase water production capacity for “improved quality of life”

Objective
Demonstrate existing State Of Art (SOA) desalination technologies and 
processes for improvements to seawater desalination systems, with emphasis 
on limitations and issues related to Navy shipboard desalination.  

Gen 2 Expeditionary Unit Water Purifier (EUWP2)

UNCLASSIFIED: DIST A. Approved for public release.



• Production
– Seawater – 300,000 gpd

(double pass)

• Pretreatment
– Backwashable strainer
– MF System – 0.04 micron moninal 

pore size, pvdf hollow fibers, 
outside-in filtration

– 5 banks of 16 UF modules, 410 ft2
membrane area for each module

– Backflush @ 28 min intervals; 
duration approx 7 min

– 50ppm chlorine soak during bw, 
generated by electrolytic chlorine 
generator

– Sodium bisulfite drip for 
dechlorination prior to RO

UNCLASSIFIED: DIST A. Approved for public release.

• Energy Recovery
– Pressure Exchanger
– HP pump(s) sized for 1st pass 

product flow

• Reverse osmosis
– Two parallel systems
– Internally staged array

• 2 high rejection membranes